MAGNETO XP

SPARE PARTS CATALOGUE

version: 25.09




NE125

No. Part.No Description Quantity [(Remarks
E-1 CYLINDER HEAD COVER
1
¥ 1
: 2
5-&d —— c
- N } 5
£} : N\ ‘U
1Y 5 e G W
\ : ‘
N\
= _ N\
== 56 N
( > B
A\ o= . //7 ///

1 120230121-0002 cylinder head 1
2 380840889-0001 gasket 1
3 380450391-0001 washer6.2X12X1.2 1
4 380140129-0001 bolt 1
5 380140016-0001 bolt 4
6 380600057-0001 locating pin 1




E-2 CYLINDER HEAD

380180162-0001

double-headed bolt

380340035-0002

nut

1 120080689-0002 cylinder head 1
2 120120052 intake valve tube 2
3 120150200-0001 washer,cylinder head 1
4 120300028-0001 left side cover, cylinder head 1
5 380840890-0001 gasket 1
6 180430083 intake pipe body 1
7 380960216 clamp 2
8 180420630-0001 inlet tube 1
9 180440040 flange plate 1
10 270960058-0001 spark plug 1
11 380140548-0001 bolt 1
12 2
13 4




14 380450925-0001 washer 4
15 380600029-0001 locating pin 2
16 380840330 gasket 1
17 380140021-0002 bolt 2
18 380140016-0005 bolt 3
19 380140131-0002 bolt 2
20 380840008 gasket 2
21 380140143-0001 bolt 2




E-3 CAMSHAFT/VALVE

1 140400002-0001 Assembly Overrunning Clutch 2
2 140020111-0001 Gamshaft Comp 1
3 140450061-0001 Rocker Arm Assembly, Valve 2
4 140510053-0001 Rocker shaft 1
5 140300082 intake valve 1
6 140310084 exhaust valve 1
7 140350023-0001 Outer valve sring 2
8 140380002 valve sring,retainer 2
9 140370002-0001 Outer valve sring,retainer 2
10 140390002 Valve Locker 4
11 380140334-0001 bolt M5X14 2
12 140480026 adjustment bolt,valve 2




13 140490003 tightening nut,valve 2
14 140510052-0001 arm rocker shaft 1
15 500550074-0001 valve comp. 1
16 500730002-0001 valve sring,retainer 2




E-4 CHAIN/TENSIONER

16

0
v‘

d

140580039-0001 timing driving sprocket
140610013-0001 timing chain
141160002-0001 Tension arm
141210011-0001 Tension wheel
380822800-0001 sleeve
380822801-0001 sleeve
381150030-0001 spring

141080002-0001

tensioner rod, chain

141100001

tensioner head, chain

141240012-0001

guiding wheel, chain

141270003-0003

shaft,guiding wheel pin

Sl2|a|lo|e|v]o|la|s|w]|n]=

141240014-0001

guiding wheel, chain

UK\ KNS NIENS NN KN QNIEN RIINS (O I SN PSRN Y




13 110260004-0004 plug screw 1
14 380710025-0001 bolt/screw and washer comp. 1
15 380450927-0001 washer 1
16 380450928-0001 washer 1
17 380450391-0001 washer 1
18 380450056-0001 washer 1
19 380450054-0001 washer 1
20 380140103-0001 bolt 2
21 380140129-0001 bolt 1




E-5 CYLINDER

120020241-0001

cylinder body

120050097-0001

gasket,cylinder body

380600029-0001

locating pin




E-6 RIGHT CRANKCASE COVER

380840006-0001

1 110600563-0012 crankcase cover, R 1
2 110620065-0001 gasket, rankcase cover, R 1
3 110700080-0001 oil ruler 1
4 190810066-0002 Clutch controlling rod 1
5 381160177-0002 spring 1
6 191230034-0003 locating plate 1
7 380940650-0002 clip 1
8 380450391-0001 washer 1
9 380600002-0001 locating pin 2
10 380650013-0001 oil seal 1
11 380840083-0001 gasket 1
12 1

gasket




13

380140030-0003

bolt

11




E-7 CLUTCH

1 190330057 cluch cover assy. 1
2 380822802 sleeve 1
3 190400039 clutch center sleeve assy. 1
4 190430041 Rub slice 4
5 190460037 Steel slice 3
6 190470032 Press plate 1
7 190480023 Rose plank 1
8 190550053 main spring, clutch 4
9 190730028 Push lever 1
10 380140103 bolt M6X25 4
11 380370084 nutM14 1
12 380450929 washer ®17x29.5X1.5 1
13 380450930 washer ®14x26x3 1




14

380630240

bearing 6200

15

500280215-0001

clutch assy.




E-8 STARTING CLUTCH

e N
~— (\ \
; . o ” ~\ ¢
)} d \ 3
S \ 3
N / h / :
3" '
“ > ?
e S/ f\] 2
’I | ' &
- ' 4
- LA/
C e S o}
3 K J
\\ -~
: o
: .
-':__‘ \cy-’-.'
‘/6‘ P -
" AN
Y ¢
N &5\
N 2 \ 4
3 P

1 193240037-0001 disk gear 1
2 193090001 starting clutch 1
3 193190034-0001 starting motor, duplicate gear 1
4 193230024-0001 shaft reduction 1
5 380190195 screw 3
6 380822805 sleeve 1




E-9 LEFT CRANKCASE COVER

6 3 4 \-//\\
‘) / \
\‘12 PPN | \
far” ) '\ ey \
P o= / N\
//,// 3 ;:/-{’.A- §\ 7 \\ .\-
/7 V / ™N - IA SN |
/// //, - 4’,\. v . s I 9
Vo 4 V. A N
/ 7 "\ [ ( -
/ / " o S
/ 4 = o N\ J \ O .
J / { 3.) o”/ A\ J/ J ‘T/
/ANyl g £~
A o / & AN P N7 N
( / 6 / z 7/ B / \\// )
| A A U/ / J
/'] 8 (b y © N
J | S \" ’,.4' %
i) b / .‘C\.'
N /\ — 8 5
) o P
\‘ /’ "‘/ ,,‘ P
~ " \:' 5;,/4 \
¢ '/
"’
1 110400275-0012 left front cover 1
2 110520679-0002 left rear cover 1
3 110420037-0001 gasket,crankcase cover,L 1
4 110440013-0001 Cap view hole 1
5 110430036-0001 decorative cover, L 1
6 380600002-0001 locating pin 2
7 380840026-0001 gasket $13.8X2.5 1
8 380840245-0001 gasket $31.7X2.4 1
9 380140143-0001 bolt 2
10 380140030-0003 bolt 6
11 380140032-0001 bolt 2




E-10 GENERATOR

270020238

rotor assy,magneto

270100138

stator,magneto

380450259-0001

washer

380370005-0001

hexagon flange nut

380140002-0006

hexagon head flange bolt

N[ojo|h|wWw|N|=

380140021-0002

hexagon head flange bolt

270010241-0001

magneto

S lwl=ININ =] -




E-11 OIL PUMP

o~ \ -~ G.J \ ) |
SN \ )] | ,\«\\ QG )
A R W) / ! % \ \";-" T3

M\ D,

# 1Y) W 3 y | L

i )'-/’/, \‘\\ \\ i o D) \\. 15
\ N . p N
T O\ D NS :

R S | .\ ;{L e
o E( o ,'(_‘;\ J
18 4 i‘\'\\f’ < N ,

P 1%

W . >

18 X - (16’\

04 ’ "
1 380840892-0001 gasket 1
2 150010077-0001 oil pump 1
3 150140010-0001 gasket, oil pump body 1
4 150070041 driving gear 1
5 150050041 Inner rotor ,oil pump 1
6 150060039 Outer rotor, oil pump 1
7 150290002-0001 Oil mesh screen 1
8 150490015-0001 Oilfilter seat 1
9 150540011-0001 gasket, Oil filter cover 1
10 150360029-0001 Oilfilter cover 1
11 380370084 bolt M14 1
12 380450930 washer ®14.X26X3 1
13 380450933 washer ®9X14X1 1




14 380600002-0001 locating pin 1
15 380310161 screw 1
16 380570001 split washer 1
17 380140209-0003 bolt 3
18 380140030-0003 bolt M6X35 3
19 380600180 locating pin ®3X16 1




E-12 CRANKCASE

1 110080210 crankcase body, R 1
2 110030328 crankcase body, L 1
3 120340003-0001 backflow baffle plate 1
4 270650087-0001 switch, gear display

5 270740001 Press plate 1
6 110240056-0001 double-headed bolt A 4
7 380450018-0003 washer 1
8 191380005-0001 stop plate,main shaft bearing 1
9 380600001-0001 locating pin 2
10 380650184-0001 oil seal 1
11 110260003-0006 plug screw 1
12 380140013-0001 bolt 1
13 380140129-0001 bolt 2




14 380140019-0003 bolt 9
15 380140032-0001 bolt 3
16 500270288-0001 crankcase body comp. 1
17 380740022-0001 breather pipe 1
18 380950016-0001 clip 1




E-13 CRANKSHAFT/PISTON

1 130140175-0002 Crankshaft and connecting rod comp 1
2 130070196-0001 piston ring 1
3 130030223-0001 piston 1
4 130060066-0001 piston pin 1
5 380560109-0001 Retaining ring 2
6 380822803-0001 sleeve 1
7 190030048-0001 primary driving gear 1
8 380620002 Semicircular Key 2
9 380630409 bearing 1
10 380630408 bearing 1
1 130230045 timing driving sprocket 1




E-14 TRANSMISSION

27

USSS
o2
25"
1 191260064 main shaft 1
2 191400100 counter shaft 1
3 380822806 sleeve 1
4 191420046 gear c-1 1
5 191280035 gearm-2 1
6 191440038 gear c-2 1
7 191290035 gear m-3 1
8 191460039 gearc-3 1
9 191300029 gear m-4 1
10 191480037 gear c-4 1
1 191600013-0001 driving sproket, counter shaft 1
12 191610002-0001 Fixing Plate 1




13 380822807 bushing 1
14 380540141 circlip 1
15 380540142 circlip 1
16 380500037 circlip 2
17 380500038 circlip 1
18 380550171 circlip 2
19 380550172 circlip 1
20 380630033-0001 bearing 1
21 380630013-0001 bearing 1
22 380630002-0001 bearing 1
23 380650061-0001 oil seal 1
24 380070141-0001 bolt 2
25 191250092 transmission mainshaft 1
26 191390163 transmission countershaft 1
27 500290228-0001 mainshaft and counter shaft comp. 1




E-15 TRANSMISSION

1 192120065 fork1 1
2 192120064 fork2 1
3 192130029 Shifting fork shaft 1
4 192080066 Gearshift Drum 1
5 192100024-0001 Shift plate comp. 1
6 192190022-0001 stop plate comp. 1
7 381160178-0001 spring 1
8 192320089-0001 shaft, gear shaft 1
9 381160180 spring 1
10 192310007-0001 locating bolt 1
11 270720008 Contact Cearindication 1
12 1

380190008-0005

bolt




13 192240007-0001 screw, stop screw 1
14 380450227-0001 washer 1
15 380540143 circlip 1
16 380550173 circlip 1
17 380600181 locating pin 2
18 380190005-0002 screw 1
19 192060083-0001 Gearshift Drum comp. 1




E-16 KICK STARTER SPINDLE

1 193320025 Starting gear 1
2 193330015 Starting ratchet 1
3 193310043 Starting shaft 1
4 193470016 Return spring seat 1
5 380822804 sleeve 1
6 193340036 Return Spring,Kick Starting Shaft 1
7 193350017 spring 1
8 380450931 wassher 1
9 380450932 washer 1
10 380550009 circlip 1
11 380550065 circlip 1
12 193300069-0001 Start shaft assy 1




E-17 STARTING MOTOR

270350056-0001

starting motor

380140103-0001

bolt

270390001-0010

wire, starting motor




NIPPONIA

F-1 Speedometer and ignition lock

No.

Part No.

Part Description

Qty

Unit

351000-8390

Meter assy, digital

PCS

GB/T5789

Bolt M8x12

PCS

360000-8398

Lock assy (ignition lock & keys)

PCS

GB/T70.1

Bolt M6x16

PCS

350200-8026

Meter holder

PCS

10

11

12

13

14

15

16

17

18

19

20

27152




14

15

F-2 Steering stem,Upper Connecting plate

No. Part Description Q’ty
1 906203- Bolt 1 PCS
2 503001- upper and lower 2 SET
3 GB/T70.1 Bolt M8x45 4 PCS
4 503100-8070 Upper Connecting plate 1 PCS
5 503703-0002 Upper ball cover 1 PCS
6 503600- Upper ball 1 PCS
7 503702-8003 Lower bowl 1 PCS
8 503600- Lower ball 1 PCS
9 503312-0001 Dust seal 1 PCS
10 503003-8001 Adjusting nut, steering stem 1 PCS
11 503300-8084 Steering stem 1 PCS
12 GB/T9074.17 Bolt M10%1.25x35 2 PCS
13 501007-8014 Holder, Front fork plate 1 PCS
14 906210- Screw M6x20 2 PCS
15 501018-8042 decorative cover, front fork 1 PCS
16 503701-8002 Upper bowl 1 PCS
17

18

19

20

28152




F-3 Headlight,Front turning signal

No. Part Description Q’ty
1 GB/T 5783 Bolt M8*25 2 PCS
2 GB/T93 Spring washer ®8 2 PCS
3 GB/T96.1 Flat washer ®8 2 PCS
4 904107- Rubber ring 2 PCS
5 331000-8152 Headlight assy 1 PCS
6 333500-8105 Front right turning signal 1 PCS
7 906210- Screw M5x16 2 PCS
8 904283 Upper rubber, headlight holder 2 PCS
9 331300-8091 Right hoder, headlight 1 PCS
10 904284 Lower rubber, headlight holder 2 PCS
11 331200-8091 Left holder, headlight holder 1 PCS
12 333400-8105 Front left turning signal 1 PCS
13
14
15
16
17
18
19
20

29/52




1 F-4 Handlebar assembly,Cable
No. Part Description Q’ty

1 600200- Right handle grip, XP 1 PCS
2 372200-8020 Right handle lever 1 PCS
3 904101-0002 cable ties 4 PCS
4 904299-8003 Handle lever cover 2 PCS
5 904101 Rubber ties 2 PCS
6 600001-8107 Handle bar 1 PCS
7 371200-8135 Right handle switch 1 PCS
8 372100-8024 Left handlde lever 1 PCS
9 371100-8139 Left handle switch 1 PCS
10 350500-8160 Odometer cable 1 PCS
11 607000-8114 Throttle cable 1 PCS
12 606000-8261 Clutch cable 1 PCS
13 605000-8093 Front brake cable

14 Left handle grip

15

16

17

18

19

20

30/52



F-5 Rear view mirror

No.

Part Description

Q'ty

901100-8223

Left rear view mirror

PCS

901200-8223

Right rear view mirror

PCS

10

11

12

13

14

15

16

17

18

19

20

31/52




F-6 Front reduction, Front fender
No. Part Description Q’ty

! 1 GB/T5789 Bolt M10x1.25%20 2 PCS

- 2 906217- Washer M10%1.25x20 2 PCS

3 804002-8012 Front smaller fender 1 PCS

4 GB/T9074.6 Bolt M6x16 2 PCS

5 804100-8645 Front fender 1 PCS

6 GB/T9074.1 Bolt M6x16 4 PCS

7 501100-8172 Front left shock absorber 1 PCS

8 502000-8173 Righe shock absorber 1 PCS

9 GB/T6177 Nut M6 2 PCS
10
11
12
; 13
> 14
6 » 15
16
5 2 17
18
19
20

32/52



F-7 Front wheel

No.

Part Description

Qty

423000-8057

Front brake

PCS

902101-8038

Front wheel axle

PCS

404001-8150

Front outer tire

PCS

404100-8021

Frontinner tire

PCS

402000-8207

Front wheel assy.

PCS

400102-8001

Inner tire valve

PCS

902202-8044

Right sleeve, front wheel axle

PCS

GB/T6187

Nut, front wheel axle M12

PCS

10

11

12

13

14

15

16

17

18

19

33/52




F-8 Frame and bracket

No. Part Description Q’ty

1 511000-8264 Frame assy 1 PCS
2 904239 Side cover rubber 4 PCS
3 GB/T6177 Bult M8 4 PCS
4 GB/T5789 Bolt M8x70 2 PCS
5 GB/T5789 Bolt M8x90 1 PCS
6 GB/T5789 Bolt M8x95 1 PCS
7 GB/T5789 Bolt M10x110 2 PCS
8 510020-8054 Engine holder 1 PCS
9 GB/T6177 Nut M10 2 PCS
10

11

12

13

14

15

16

17

18

19

20

34 /52




F-9 Main bracket, side bracket

No. Part Description Q’ty
1 GB/T6177 Nut M10x1.5 green 1 PCS
2 530100-8061 Side stander 1 PCS
3 906205-8006 Bolt 10x35x1.5,green 1 PCS
4 530005-8008 Spring hook, main stand 1 PCS
5 GB/T91 Pin 3x30 1 PCS
6 906217- Flat washer 17x26x2 1 PCS
7 530006-8029 Spring, main stand 1 PCS
8 530001-8001 Spring, side stand 1 PCS
9 902103-8023 Axle, main stand 1 PCS
10 530600-8105 Main stand 1 PCS
11
12
13
14
15
16
17
18
19
20

35/52




F-10 Engine, carburetor

No.

Part Description

Qty

110000-8851

Engine

PCS

100004-8015

Carburator joint

PCS

100005-

sealing gasket

PCS

100013

Heat insulated pad

PCS

161000-8174

Carburator

PCS

220000-8024

Start lever

PCS

211000-8029

Geer shifting lever

PCS

10

11

12

13

14

15

16

17

18

19

20

36 /52




F-11 Cables and electrical components

No. Part Description Q’ty
1 372301- Cable, front brake switch 1 PCS
2 904101- cable ties 3 PCS
3 304000-8225 Ignition coil 1 PCS
4 306500-0001 Flasher 1 PCS
5 307200-8002 Rear brake switch 1 PCS
6 302000-8029 Voltage rectifier 1 PCS
7 GB/T5789 Bolt M6x12 2 PCS
8 GB/T9074.1 Bolt M5%20 1 PCS
9 GB/T5789 Bolt M6x12 2 PCS
10 305000-8031 Igniter 1 PCS
11 301000-8021 Start Relay 1 PCS
12 GB/T5789 Bolt M6x12 1 PCS
13 307000-8247 Main cable 1 PCS
14 312000-0005 Horn 1 PCS
15 318300-8020 USB 1 PCS
16

17

18

19

20

37152




F-12 Guard bar, pedal

No.

Part Description

Qty

GB/T5789

Bolt M8x16 army green

PCS

713200-8111

Left pedal. rear rack

PCS

713300-8111

Right pedal, rear rack

PCS

GB/T70.2

Bolt M8x30

PCS

GB/T6177

Nut M8

PCS

10

11

12

13

14

15

16

17

18

19

20

38/52




10

F-13 Air filter, battery

No. Part Description Q’ty
1 170000-8099 Air filter 1 PCS
2 303000-8081 Battery 1 PCS
3 906204-0001 U-shape nut M6 3 PCS
4 GB/T5789 Bolt M6x16 3 PCS
5 303200-8010 Battery holder 1 PCS
6 161000-8174 Carburator 1 PCS
7 GB/T6170 Nut M6 2 PCS
8 100005- sealing gasket 1 PCS
9 100013 Heat insulated pad 1 PCS
10 904302- Oil pipe 1 PCS
11 160100-8001 Fuel filter 1 PCS
12
13
14
15
16
17
18
19
20

39/52




F-14 Brake pedal, foot pedal
1
No. Part Description Q’ty
1 430400-8102 Rear Brake pedal 1 PCS
2 904225- Front right footrest 1 PCS
3 GB/T5789 Nut M10%1.25x25 5 PCS
4 906122-0002 Washer ¢$6 1 PCS
5 904286- Raer right footrest 1 PCS
6 GB/T5789 Bolt M10x1.25%x55 1 PCS
7 430500-8075 lever 1 PCS
8 904224- Front left foot rest 1 PCS
9 430002-8017 Spring, rear brake switch 1 PCS
10 GB/T91 Pin 3x30 1 PCS
11 906217- Flate washer 17x26x2 1 PCS
12 906117-0001 2*16 1 PCS
13 904285- Rear left footrest 1 PCS
1
7 14 430001-8041 Spring, brake pedal 1 PCS
15
‘. 16
j{’ 17
= 18
19
20

40/52



F-15 Muffler

No.

Part Description

Q'ty

GB/T923

Bolt M8x22

PCS

180001-8004

sealing gasket

PCS

181000-8145

Muffler

PCS

180200-

Muffler decoration

PCS

10

11

12

13

14

15

16

17

18

19

20

41152




F-16 Fork

No. Part Description Q’ty
1 902104-8052 Axle, rear fork 1 PCS
2 GB/T16187 Nut M14 1 PCS
3 906205-0002 Bolt 1 PCS
4 523100-8134 Rear fork 1 PCS
5 906121-0001 Flat washer$8 1 PCS
6 906125-0001 Spring washer ®8 1 PCS
7 GB/T6177 Nut M8 1 PCS
8 906117-0001 2*16 1 PCS
9 904306- Chain sliding block 1 PCS
10 523004-8028 Torsion bar 1 PCS
11
12
13
14
15
16
17
18
19
20

42152




F-17 chain box

No.

Part Description

Q'ty

522000-8041

Upper, chain box

PCS

522000-8041

Lower, chainbox

PCS

907392-8018

Chain adjust label

PCS

907393-8026

Tire pressure label

PCS

904202-0001

Access cover,chain

PCS

Nut

10

11

12

13

14

15

16

17

18

19

20

43152




F-18 Rear shock absorber

No. Part Description Q’ty

1 GB/T97.1 Nut ®12 4 PCS

2 540300-8189 Rear shock absorber 2 PCS

3 906217-8001 Outer washer, rear shock absorber 4 PCS

4 906110-0001 Nut, rear shock absorber 4 PCS

10

11

12

13

15

16

17

18

19

20

44152



F-19 Chain wheel,chain

No.

Part Description

Q'ty

405001-8003

Lock plate,chain wheel

PCS

GB/T5782

Bolt M8x35

PCS

231000-8027

Chain

PCS

405100-8070

chain wheel

PCS

409001-8043

Cushion seat

PCS

906249-8001

Nut M8

PCS

10

11

12

13

14

15

16

17

18

19

20

45/52




F-20 Rear wheel
No. Part Description Q’ty
1 408001-8140 Rear outer wheel 1 PCS
408100-8030 Rear inner wheel 1 PCS
2 406000-8200 Rear wheel assy. 1 PCS
3 405005- Cushion rubber 1 PCS
4 GB/T6187 Nut M14 1 PCS
5 GB/T6170 Nut M8 2 PCS
6 906103-0004 Bolt M8*60 2 PCS
7 906205-0003 Bolt 1 PCS
8 424000-8109 Rear brake 1 PCS
9 904293-0001 Gasket, torson bar 1 PCS
10 902204-8054 Right sleeve, rear wheel 1 PCS
11 902203-8055 Left sleeve, rear wheel 1 PCS
12 906121-0001 Flat washer ®8 1 PCS
13 906125-0001 Spring washer ®8 1 PCS
14 GB/T6177 Nut M8 1 PCS
15 906117-0001 2*16 1 PCS
16 523200-8032 Chian adjuster 1 PCS
17 902102-8039 Rear wheel axle 1 PCS
18 400102-8001 Inner tire alve 1 PCS
19

46 /52



F-21 Rear fender

No. Part Description Q’ty
1 805200-8028 Front section, rear fender 1 PCS
2 805100-8071 Rear fender 1 PCS
3 906241- Clip 2 PCS
4 725002-8003 Box lid 1 PCS
5 306400-0005 Rear reflector 1 PCS
6 GB/T6177 Nut M6 4 PCS
7 GB/T5789 Bolt M6x12 4 PCS
8 903019- Advertise board 1 PCS
9 171800-8001 Dust cover, air filter 1 PCS
10 GB/T96.1 D8x24x2 2 PCS
11 GB/T5789 Nut M8x25 2 PCS
12 GB/T5789 Nut M6x12 1 PCS
13 511051-8014 Cable clip 1 PCS
14 GB/T6177 Nut M6 1 PCS
15 805004-8025 Rear license holder 1 PCS
16 805006- Rear license holder decoration 1 PCS
17
18
19
20

47152




F-22 Fuel tank
1 .
No. Part Description Q’ty
1 801000-0795 fuel tank,black 1 PCS
801000-0796 fueltank,blue 1 PCS
801000-0797 fuel tank,red 1 PCS
2 904236-0003 Rear rubber pad, fuel tank 1 PCS
3 904288-0002 Rear sleeve rubber, fuel tank 2 PCS
4 904289-8001 Bush, fuel tank 2 PCS
5 904287-8001 Front rubber ring, fuel tank 2 PCS
6 360000-8398 Lock assy, fuel tank 1 PCS
7 906112-0002 Bolt GB/T818M4*6 2 PCS
8 904239 Upper rubber, side cover 2 PCS
9 308500-8036 Fuel sensor 1 PCS
10 GB/T6177 Nut M6 4 PCS
11
12
13
14
15
16
17
18

48 /52



F-23 Side cover

No.

Part Description

Qty

806201-8041

Right side cover

PCS

904239-0003

Lower rubber ring, side cover

PCS

806101-8041

Left side cover

PCS

10

11

12

13

14

15

16

17

18

19

20

49/52




F-24 Seat

No.

Part Description

Qty

906105-0025

Bolt, seat GB/T 5789 M8*12

PCS

701000-8463

Seat assy.

PCS

10

11

12

13

14

15

16

17

18

19

20

50/52




F-25 Rear carrier,Taillight,Rear turning signal

No. Part Description Q’ty
1 906217-8001 Outer washer, rear shoke absorber 10x30%3 4 PCS
2 906110-0001 Nut,rear shoke absorber 4 PCS
3 906105-0032 Bolt,rear rack GB/T5789-M8x25 2 PCS
4 906124-0006 Nut M10 army green 2 PCS
5 906210- Screw M5x16 2 PCS
6 333600-8113 Rear right turning signal 1 PCS
7 713100-8295 Rear rack 1 PCS
8 906124-0006 Nut M10 army green 2 PCS
9 906122-0002 Flat washer 2 PCS
10 904297- Rubber ring, Tail light 2 PCS
11 333600-8113 Rear left turning signal 1 PCS
12 332000-8095 Tail light assy. 1 PCS
13
14
15
16
17
18
19
20

51/52




